DF200GHDZE H & Kl

DF200GHD PARTSLIST

FOREWORD

When you are going to order parts you may take this booklet as
reference but any differences please take the reality on vehicle as
standard.

To find out the name, Item code or fitment you may check in the
illustration with the size and appearance .Then with the no. in the
illustration you will find out the name, item code and quantity.

There will no notice to you ahead of any change of the information in
this booklet.




ZBIH\ Engine

F H = h XX & R =R = LEEiy
NO. Code name Chinese Description Q'ty

1 01010002 KAWL (L1 ERD Engine 1

2 01030012 i ay (EARdE EER Carburator 1

3 02010819 PR AT Control Rod 1

4 02010746 8 [ 52 A Adjust Dead Pate |

5 02040112 FAE (F150 EshEER) F150 Drive Sprocket 1

6 02010828 F150 B8 A F150 Locking Plate 1




phim#E S A% (—) Crankcase Assy

F H = XX F R x X EZ M W= FAAfy
NO. Code name Chinese Description Q'ty
1 |2.20.05.09.02000 VEEAERLS R.Crankcase Assembly 1
2 12.20.04.66. 07000 Je AR AR S K L.Crankcase Assembly 1
3 [1.20.07.32. 12000 WAE Rk Breather Pipe Joint 1
4 1. 00. 01. 6204 Hh K 6204 Bearing 6204 1
5 1.00. 01. 6203 Hh K 6203 Bearing 6203 1
6 1. 00. 01. 6202 Hh K 6202 Bearing 6202 1
7 | 1.05.01.09. 0612 BEAEM6 X 12 Bolt M6x12 1
8 |[1.20.20.20.17000 K6 Washer 6 1
9 |1.20.20.01.08000 i NFhihE20X32X6 Oil-Seal 20x32x6 1
10 |1.20.04.01. 13000 Hh%dih$r19.8 X30X 5 Oil-Seal 19.8x30x5 1
11 |1.20.04.01. 03000 S 12X 18%1 Gasket 12x18x1 1
12 [1.20.04.01. 14000 JHBEEMI2X 1. 5X Bolt M12x1.5x14 1
13 [1.20.04.01.09000 B EE Front Shock Absorber Sheath 5
14 |1.20. 04. 65. 15000 ol £42 Bush 42 2

3 W




15 |1.20. 04. 65. 16000 S ESH Bush 50 1
16 |1.20.13.01. 01000 [i] 52 $37 JIFF AT Screw 1
17 |1.20.13.01. 02000 OJEFE 16X 1.5 O-Ring 16x1.5 1
18 |1.20.13.01. 05000 EOVALN Tension Rod 1
19 |1.20. 13. 32. 04000 ERHE 4% Timing Chain 1
it S (=) Crankcase Assy
]
s

F H = = "X FH M W= Ay
NO. Code name Chinese Description Q'ty
20 ' 1.20.13.01. 06000 R ST Chain Guide 1
21 1.20.04. 06. 04000  XLEEFEMS X 209 Stud bolt M8x209 2
22 1.20.05.06.01000  XLEBEF:M8 X201 Stud bolt M8x201 2
23 ' 1.20.04.01. 05000 i FR R Gasket 1
24 1.20.04.01.01000 ENE 08X 14 Locating Bush 08x14 2
25 1.05.01.09. 0622 BEAEM6 X 22 Bolt M6x22 2
26 1.20.13.01.07000 JE Chain Adjuster 1
27 1.20.13.01.03000 (JEBERS) 403k Gasket 1
28 1.20.13.01.08000 Jit S HBET Screw 1
29 1.20.13.01. 09000 OJEPE9. 5%1. 5 O-Ring 9.5*1.5 1
30 1.05.01.09. 0650 BE A4 M6 X 50 Bolt M6x50 2
31 | 1. 20.04. 65. 12000 A IEAE Gearcase Breather Pipe 1
32 1.20.04.65. 17000 K411, 5 Clamp 11.5 1




33

2. 20. 05.67. 99000

AR B R

R.Crankcase Assembly

34

2. 20. 04. 66. 99000

TERAR B R

L.Crankcase Assembly

TiRF S DA (—) Gearcase Assy

F H = XX & R R X B M H= LRy
NO. Code name Chinese Description Q'ty
1 2.20.20.65.01000 AR TR FE o5 Gearcase cover 1
2 1 1.20.20. 65. 08000 AR TR 5 Gearcase Gasket 1
3 1.20.01.01.01000 ENE Locating Bush 2
4 1. 00. 01. 6302 76302 Bearing 6302 1
5 1.20.20.65. 10000 B s Reverse Gear Shaft Assy 1
6 | 1.20.20.65. 14000 Kyt P 0Oil Seal of Output Shaft 1
7 1. 00. 01. 4905 TR AKRNA4905 Needle Bearing RNA4905 1
8 | 1.20.20.65. 03000 f H b Output Shaft 1
9 | 1.05.06.02.2000 A4 RE20 Check Ring 20 1
10 1.00.01. 6204 76204 Bearing 6204 2




11 1.20.20. 65. 02000 BRLY LN Input Shaft 1
12 1. 20.20. 65. 18000 RS A Shift Drum Assy 1
13 1. 20.20. 65. 19000 B EEE) Oil Seal 1
14 1.20.20.65.11000 %Y Shift Fork 1
15 | 1.20. 20. 65. 21000 K S Shift Rail 1
16  1.20.04. 65. 18000 ALMERE Hollow Bolt 1
17 1.20.04. 65. 19000 HPE 14X 22X 1 Washer 14x22x1 1
18 1. 20. 04. 65. 20000 PR 38 3 Limit Spring 1
19 1. 20.04.65. 21000 WER13/32 Steel Ball 1
TiRFAEZAH (=) Gearbox Cover Assy
F H = XX F R x X EZ M = Ay
NO. Code name Chinese Description Q'ty
20 1.20.20. 65. 16000 At ity 3 Oil Seal of Shift Shaft 1
21 | 1.20.20.65. 17000 =t NS Shift Shaft Assy 1
22 | 1.20. 20. 65. 20000 OB 10x2.5 O-Ring 10x2.5 1
23 1. 20. 20. 65. 09000 Hh ] U5 Fe 4 Intermediate Gear Shaft 1
24 1. 20. 04. 65. 23000 HE 15X 19X 1 Washer 15x19x1 1
25 | 1.05.01. 09. 0640 BEFEM6 X 40 Bolt M6x40 10
26 1.20.32.65.08000  A4f7ALIEASLH A Gear Sensor Module 1




27 1.05.01.09. 0612 HEFEME X 12 Bolt M6x12 1
28  1.05.01. 08. 0622 HEFEMG X 22 Bolt M6x22 1
29
30
31
33
34  1.05.06.01.5200 FLH #4852 Check Ring 52 1
35 1.05.06.02. 2500 b 4 P 25 Check Ring 25 1
36 1. 20. 04. 65. 22000 25X 33X 1 Washer 25x33x1 1
37 1.00.01. 6205-2RS K 6205-2RS Bearing 6205-2RS 1
38 1.20.04.01. 14000 FUHMEEMI2X 1. 5X Bolt M12x1.5x14 1
39 1.20.04. 01. 03000 S 12X 18%1 Gasket 12x18x1 1
40 1.20.04.01. 09000 HIHE & Front Shock Absorber 2
EEERR Left Cover Assy
. ? 11
ds -
T A7 e
.-”f P i ,,:gfwfr 1
o e e N
A VI /AT e
v -3 = "L-ﬁ,._ i I
£ \ ! : -
. {% / A
iy
12 3 ,
F H = h X & R xR X Z M = Ay
NO. Code name Chinese Description Q'ty
1
2
3
4 1.05.01.09. 0640 E M6 X 40 Bolt M6x40 8
5 2.20.06.65.01001 Ykt Left Cover 1
6 |1.20.06.01.07000 I i Left Cover Gasket 1




7 1.20.04.01. 01000 ENE 68X 14 Locating Bush 08x14 2
8
9 1.05.02.03.4208 H 24T ST4.2%8 Tapping Screw ST4.2x8 4
10 1.20.06.01.03000 HA 5 Breather Guide Plate 1
11 1.00.01.6200-2RS B #6200-2RS Bearing 6200-2RS 1
12 1 1.20.06.01. 10001 X T B2 Cover of Exhaust Opening 1
HHEImERR Right Cover Assy
3
©

F H = h XX & R XX B M = LEEiy
NO. Code name Chinese Description Q'ty

1 2.20.07.01.01000 i Right Cover 1

o 1.20.07.01. 06000 A Right Cover Gasket 1

1.20. 04.01. 13000 | ifhhE19.8X30X5 Oil Seal 19.8x30x5 1

HH 8




4 1.20.04.01.01000 ENE d8X 14 Locating Bush ¢8x14 2
5 1.20.07.01.09000 JETH A Oil-Filter Screen 1

6 1.20.07.01.03000 T [P B Oil-Filter Screen Spring 1

7 1.20.07.01. 04000 OFFFE30.5X 3 O-Ring 30.5%3 1

8 1.20.07.01.02000 JETH X R Oil-Filter Screen Nut 1

9 1.05.01.09.0632 HEAE M6 X 32 Bolt M6x32 1
10 1.05.01.09. 0695 HEFE M6 X 95 Bolt M6x95 4
11 | 1.05.01.09. 06100 M6 X 100 Bolt M6x100 1
12 1.05.01.09. 06110 BEFEME X 110 Bolt M6x110 2
13 | 1.20.07.01. 08000 filh ) 4~ Trigger Line Card 1
14 | 1.20.07.01. 05000 IR 0Oil Level Gauge 1
15 1.20.07.01.07000 OB 18X 3 O-Ring 18x3 1
16 1.05.01.09. 0635 HEFE M6 X 35 Bolt 1
17 1 2.20.07.01. 99000 A 5 K Right Cover Assy 1

S5k 2 /K Cylinder Body Assy

FF H = &R x X EZ M W= Ay
NO. Code name Chinese Description Q'ty
1 1.20.02.09.03000 AL Cylinder Block 1




2 1.20.02.09. 01000

LR
3 1.20.01.01.01000

Cylinder Block Gasket

ENME 610X 16

Locating Bush ¢10x16

SEkERK Cylinder Head Assy

B2y i T 18
t a1
TR Sy on 'il:
ST @ ;
=
¥ "|.
104
Ly
W
LA\
2 :
F H = XX F R xR X H W e By
NO. Code name Chinese Description Q'ty
1 12.20.01.09. 13000 “RHECRAARME LAV Cylinder Head 1

%10 1




2 1.05.01.09. 06100 BZFEM6 X 100 Bolt M6x100 2
3 1.20.01.01.01000 ENE 10X 16 Locating Bush ¢10x16 4
4 1.20.01.09. 15000 RELR )y Cylinder Head Gasket 1
5 1.20.01.01. 16010 HAEI Pipe Clamp 1
6  1.05.02.01.0425 H2ATMA4 X 25 Screw M4x25 1
7 | 1.05.04. 02. 0600 2 REM6 Nut M6 2
8 1.20.01.01. 16000 HAE SR Intake-Tube Assy 1
9 | 1.00. 14. 265180 O FE26.5X 1.8 O-Ring 26.5x1.8 1
10 | 1.20.01.01. 12000 A4 3 45 B PR Thermal Baffle 1
11 1.20.01.01. 11000 b PR AR EAR Base Plate 1
12 1.20.01.06. 06000 AT Inlet Valve 1
13 1.20.01.01. 14000 RE:ES) Valve Oil Seal 2
14 1.20.01.01.10000  CSI190%E) Gasket 2
15 1.20.01.06. 09000 SITHh R Outer Valve Spring 2
16 | 1.20.01.06. 08000 SIRIRE: 5 Inner Valve Spring 2
17 1.20.01.01. 05000 SARE: S 328 Valve Spring Retainer 2
18 1.20.01.01. 07000 AR Valve Cotter 4
19 1.20.01.01. 17000 KA 3 Spark Plug 1
20 1.20.12.01.05000 1EBhAR Stop Plate 1
21 1 1.20.12.01. 04020 RS R Adjusting Nut 2
22 1.20.12.01.04030 W EENE 22 Adjusting Screw 2
23 1.20.12.06. 04010 (KD 7 Rocker Arm 2

SELEM (Z) Cylinder Head Assy

o, ¥y
i i
gy,
IRt
b i 7
o B
29
o
".FE “}
P

11w




F H = h XX & R =R = LEEiy
NO. Code name Chinese Description Q'ty
24 1.20.12. 06. 03000 AR M Inlet Rocker Arm Shaft Assy 1
25 1.20.11.06.01000 R SR Camshaft Assy 1
26  1.20.12.06. 02000 HESREE Inlet Rocker Arm Shaft 1
27 1.20.01.06. 04000 HEAD Exhaust Valve 1
28 | 1.05.04. 02. 0800 #e BEMS Nut M8 4
29 1.20.04.01.06000 B8 Washer 8 4
30 2.20.12.06.01000 (" Ay Camshaft Retainer 1
31 1.20.01.01.03000  XLIZFEM6%63 Stud Bolt M6x63 2
39 1.20.01.08.02000  RLIEFEM8x32 Stud Bolt M8x32 2
33 | 1.20. 12. 06. 04000 IR Valve Rocker 2
34 2.20.12. 06. 99000 i A R S Camshaft Retainer Assy 1
35 2.20.01.67.99000 AT Sk Cylinder Head Assy 1
36 1.05.06.01. 3500 FLH $418(35 Check Ring 1
37 1.20. 11. 32. 02000 IER SRS Timing Sprocket 1
38  1.05.01.08. 0512 HEFEMS X 12 Bolt M5x12 2

SEILEEK Cylinder Head Cover Assy




F H = X # R =R HE
NO. Code name Chinese Description Q'ty
1 2.20.03.06.01000 ALk 75 Cylinder Head Cover 1
2 1.20.03.06. 03000 AT 5 %5 3 e Seal Ring of Cylinder Head Cover 1
3 1.20.03.01. 02008 E ¥ Cover Slip 1
4 1.20.03. 32. 30000 G R NE A Bolt 2
5 1.20.03.01.05010 PR Pipe Clamp 1
6 1.20.03.01.05000 BAEH Breather Pipe Assy 1
7 1.20.03.01. 05020 PR Pipe Clamp 1
8 1.20.03.01.04000 ERL A Pipe Joint Assy 1
9 1.05.02.03.4208  HIBMEEST4.2X8 Tapping Screw ST4.2x8 4
10 1.20.03. 32. 31000 Ao H ] Rubber Gasket 2
11 2.20.03.06.99000 AT Sk 5 A5 Cylinder Head Cover Assy 1

FhEdEM 2R, FEZELHH Connecting Rod of Crank—shaft Assy




F H = B XX # R R X H W e L
NO. Code name Chinese Description Q'ty

1 1.20.09.65.01000 il AT 4H Connecting Rod of Crank-shaft = |

2 1.20.09.01.01010 e [ Woodruff Key 1

3 1.20.10.08. 01000 S Piston 1

4 1.20.10.01. 04000 TEIEH R Clamp Spring 2

5 I A (B H ) Oil Ring

6  1.20.10.08.02000 B IEAI Piston Ring 1

7 HB—1ESIH Piston Ring 2 1

8 1.20.10.08.03000 T Piston Pin 1

Fe LR Starting Motor Assy




10 2 i- :’3\%@% H‘a.. "-NEH‘
1 ':| 9
%@J 'll.h"-'l..-\..l-l-"-"‘-'

F H = B XX # R R X H W e L
NO. Code name Chinese Description Q'ty
1 1.20.18.01.01000 FEC B FLATL A Starter Motor Assy 1

9 1.05.01.09.0616 HEFEMO6 X 16 Bolt M6x16 2

3 1.20.18.01. 02000 W Fe b Gear Shaft 1

4 1.20.18.01.03000 E v Transition Gear 1

5 1.20.09.01.01010 - [ Woodruff Key 1

6 1.20.19.08.01020  EHRE & S41F Overrunning Coupler Assy 1

7 1.20.19.01.01040 VRt il K Needle Bearing 1

8 1.20.19.03.01030 MBI EH A Driven Gear Assy 1

9 1.20.19.01. 03000 A Gasket 1
10 1.20.19.01.02000 £fi'EH2RESM22 X 1 /2 Locknut SM22x1 (L.) 1
11 1.20.19.08.01000  HEENABEE & 2% Overrunning Coupler 1

F. \EIEHEK Driving and Driven Pul ley Assy

- T
| I I:I..d—‘-\.h — x"'-\.
[ "w? ¥ TN
I l&_.i'li/}'l ! ; :.'\"‘-.H_\
. * _-‘rll':' [ ] ‘\.
—_— 1B t-;ﬂ’ﬁ S~
<., ) " ((es?
0] ¥/ dy
=
>004
- = i ""\-' - g 14
S b III;-J ¥ |
7z A . ol fp)
[ 'f-'-'-"'f ) 'ﬁ?}'&
b -4 w(H
Fo ) =] o it

%15 |




o ff-f Hf'
N TN
= il '#T;'ﬁ i;:
" ¥t

F = B XX #& R R X HZ W e o
NO. Code name Chinese Description Q'ty
1 152019000 ITE = B A 743-20-30 Tooth Belt 1

9 1.20.21.01.01000  EBhEAFH R Driving Pulley Assy 1

3 1.20.21.01.01060 R Piece 3
4 1.20.21.01.01050 HaBhik = Drag Flange 1

5 1.20.21.01.01040 B IR AE Right Capstan Assy 6

6 1.20.21.01.01030 HEIRHAE Right Capstan Assy 1

7 1.20.21.01.01020 g Bush 1
8 1.20.21.01.01010 OX B {7 1 s A Driving Belt Fan 1

9 1.20.17.65.03001 B 12.5%25%7 Washer 12.5x25%7 1
10 1.05.04.10. 1213  #2HEMI12X1.25 H=10 Nut M12x1.25 H=10 1
11 1.20.22.01.01000  MFhREzH5 KOk Follower Pulley Assy 1
95 | 1.05.05. 04. 1200 B 12.3%29%2.5 Washer 12.3x29x2.5 1
26 | 1.05.04.10.1212 #2HEMI12X1.25 H=8 Nut M12x1.25 H=8 1

WA ALERF . MLMZREBF Magneto and 0il pump




F #H = B XX F R R X HZ W HE B
NO. Code name Chinese Description Q'ty
1 | 1.05.01.09.0618 @ /NfAVEZHIZEEME X Hexagon Bolt M6x18 4
2 1.20.24.01. 06000 K A Fan Assy 1
3 1.05.04.10.1213 #ZEHMI2X1.25 H=10 Nut M6 M12x1.25 H=10 1
4 1.05.05.04.1201 FH12-14HV Flat Gasket 12-14HV 1

5 1.20.16.01.01022 &% (HEIRIIZD Rotor Assy (DC 11) 1
6  1.05.01.09.0620 77k HEZEEM6 X Hexagon Bolt M6x20 2
7  1.05.01.08.0512  /NAIEHEMSX12 Hexagon Bolt M5x12 2
8 1.20.14.01. 03000 MWLM A G Oil Pump Assy 1

9 | 1.05.01.09.0625 BEAEM6 X 25 Bolt M6x25 2
10 | 1.20. 14.01. 01000 THIR R Oil Pump Sprocket Wheel 1
11 1.05.04.02. 0600 IR REM6 Nut M6 1
12 1.20. 14.01. 04000 MHERE P S Oil Pump Chain 1
13 1.20. 14.01. 02000 BERE v 7 Sprocket Wheel End Cap 1
14 1.05.01.09. 0612 BEFEM6 X 12 Bolt M6x12 2
15 1.20.16.01.01012 @744 (HE1140 Stator Assy (DC 11) 1
16 1.20.16.01.01002 WEHEANLEAL (EFLL Magnetor Assy (DC 11) 1

B X2 Fan Cover Assy




F H = XX # R R X H W H=E L
NO. Code name Chinese Description Q'ty
1 |1.20.24.03.03000 M 55 Fan cover 1
2 |1.20.24.01. 03020 W% Blanking Cap 1
3 |1.20.24. 01. 04000 L4 2 Cable Clamp 1
4 | 1.05.01.09.0625 HEFEMG X 25 Bolt M6x25 3
5 |1.20.24.01.03010 RHFE Cooling Duct 1
6 | 1.05.02.15.4816 HIIE4LTST4. 8 X16-F- Tapping Screw ST4.8x16-F-H = 5
7 |1.20.24.06.01020 161-B2_F 5 X &4 44 Upper Fan Cover Assy 1
8 |1.20.24.01.01040 e i 4% 3k Cable Clamp 1
9 |[1.20.24.01.01030 B 7 Rubber Cover 1
10 |1.20.24.01.01010  161-B2 k35 &} ik Upper Rubber Mat 1
11 |1.20.24.01.02020  161-B2 K25 &} ik ik Lower Rubber Mat 1
12 |1.20.24.06.02000 161-B2~ 3K =& Lower Fan Cover Assy 1
13 |1.20.24. 01. 05000 T E T Tubing Clamp 1
LM% Frame and Accessories
15 18
|
N

%18




Fr Ht = XX # R R X H W H=E L
NO. Code name Chinese Description Q'ty| ¥
1 0201-200GKE =g Frame 1
2 02010285 R A Front Upper Swing Arm(Left) 1
3 02010287 SRR A A Front Lower Swing Arm(Left) 1
4 02010286 FREAA Front Upper Swing Arm(Right) = 1
5 02010288 TR HA A Front Lower Swing Arm(Right) 1
6 02030074 A A ) Front Steering Angle L. 1
7 02030075 AR m A A Front Steering Angle R. 1
8 020400047 R 50 e ZH A Front Wheel Hub ASSY 2
9 09010019 WA R AT Headlight 2
10 09020042 HiJ 72 5% AT Left Turning Light (F.) 2
11 09020043 A A ¥ A AT Right Turning Light (F.) 2
12 04020011 (R fERIAL128 Front Brake Disc(128) 2
13 12030021 76903 Bearing 6903 2
14 02010313 [HIE7ak0 Front Protection Bars 1
15 09020086 J& A 1T Left Turning Light (R.) 1
16 09020087 Ja AR A AT Right Turning Light (R.) 1
17 06990028 HAABIKRE Rubber Sleeve for Steering Angle 4
18 00608013 CAEPAVSRONC KD Turn Light Bulb 7
19 00608003 FITHTE CBUTRREL) Headlight Bulb 2
20 12030023 Hh 46203 Bearing 6203 2
21 12030014 Hh 46204 Bearing 6204 2
22 12040009 ES] Oil Seal 2
23 07990004 AT Bushing 16
24 14010016 R dLR Front Wheel Hub 2
25 02010976 7 A ] 5 S 4R Steering Wheel Stationary Shaft =~ 1

ZEZMi14E Frame Accessories




Fr Ht = X # R R X H M e L
NO. Code name Chinese Description Q'ty

1 02010309 AT S BE Fog Light Bracket 1

2 02010312 TH FE AR SR Muffler Bracket 1

3 02010315 FHUE R e 4 Handlebar Holder 1

4 02010310 FELJHAL 2 78 e AR Battery Fixed Plate 1

5 02010331 RSN Screened Pipe 1

6

7 10020009 e Handlebar Grip 2

8 02010316 ST AT A Balancing Lever Assy 2

9 02010745 HFS 4k [ 7E B Shift Cable Fixing Plate 1
10 02010749 Br R Shift Rocker Arm 2
11 06020014 HEAGEE Plastic Sleeve 1
12 06020157 RPAE 2

ZEZPMi4E Frame Accessories

%20 T




F H = B XX # R R X H W H=E L
NO. Code name Chinese Description Q'ty
1 02010323 V) s AR 2H A4 Accelerator Pedal 1
2 02011576 A SRR A AT Brake Pedal 1
3 02010311 FEL 2% 2 [ 7 A 24 Fixed plate of the electrical box = 1
4 07020025 RIS b ] 5 Torsional spring for the brake pedal 1
5 07020026 VT AR I Torsional spring for the accelerator pedal |
6 02010318 ST 2 A4 Balance arm Assy 1
7 02010326 MEMF N #TE Neck Bush for Brake Lever 1
8 02010324 WA+ E Neck Bush for Throttle Lever 1
9 02030072 J7 e Clip of the Handlebar 1
10 06990015 FEIR S AR B T Brake pedal Shoe 2
11 02030073 7 Ta) R R Handlebar Fixed Seat 1

B RS/ ZF3eMifE Frame accessories, Muffler

21 W




8
o 1
3

F H = h XX & R XX FZ M = LEEiy
NO. Code name Chinese Description Q'ty

1 01990024 HES Gasket for Exhaust pipe 1

2 03030229 B Chain Guard 1

3 01050015-2 =Nk Muffler 1
3.1 01050015-1 MER R R Exhaust pipe 1

4 01990001 “WRANSEEE (%) Second Adding Air Device(Simple) 1

5 02010303 FIEEY ) SR M a®) Bracket of Front Fender(L.) 1

6 02010304 (IEEN S E WD) Bracket of Front Fender(R.) 1

7 02010306 JE e RS () Bracket of Rear Fender(L.) 1

8 02010307 JE e RS D Bracket of Rear Fender(R.) 1

9 07020102 VEREELE 0N Tension spring 2

¥ 22 W




WAZE/IG+EZE Roll Bar, Engine carrier

saleretese
fiet,_ e &)
ahataiytyey
At e e

F H = X & R xR X H W = LRy
NO. Code name Chinese Description Q'ty| ¥
1 02011570 Je AR R IR Rear Seat bracket 1

2 02010295 L8 (HDD Front Top Roof 2

3 02011574 B4 (5D Top Roof (Rear) 1

4 02010283 KENHFEEE Engine Bracket 1

5 02010820 J S5 RX] 2R Rear Net Protector 1

6 07990003 LB & 30% & 10435 Bushing ¢30*¢10*35 2

7 02010321 SR Gasket 4

8 02011573 RS Rollbar connect Rod 3

9 02011571 MIZE () Front Crossrange Rollbar 1

10 02011572 WIZR (e Rear Crossrange Rollbar 1

F 23 W




J5%H Rear Axle ASSY

F #t = P X &R R XA M = Ay
NO. Code name Chinese Description Q'ty
1 02040048 Je M il Rear Axle 1

2 02040038 WAL CF4#£530-31) Chain plate(530-31) 1

3 04020009 (J5) BRI ££220%58 Rear Brake Disc(220%58) 1

4 M8*30 VAY; RNk Y Hexagon Bolt with Flange (M8*30) 4

5 M8*1. 25 /—‘\‘ﬁ ?Z_Eéﬁ E %)r‘iﬂ!f% Hexagon Locking-Nuts with Flange (M8%*1.25) 14
6 02040009 ol A JRE BT 2 R dust cap for the bearing pedestal =~ 2

7 02040051 ey 7R R 2E A Bearing Pedestal 2

8 12030063 Eh7ANJ1007M Bearing NJ1007M 2

9 02010240 Tl X JRe Magnetic Steel Seat 2
10 M8*25 VAV RreAIL Y Hexagon Bolt with Flange M8%25 4
11 M8*40 7N FYE 25 TH R AR Hexagon Bolt with Flange (M8*40) 6
12 10990004 Tt Magnetic Steel 2
13 02040105 JG BB e 2H A Rear Hub Seat 2
14 12040014 M d50X ¢ 34X7 0il seal $50X d34X7 2
15 12040015 M d 42X $30X7 0il Seal $42X &30X7 2
16 02040008 i 7 R Bearing Seat 2
17 02040198 b HE B 21 7 2H AR Bearing seat Dust Cover 2

24 W

&




F25/48%R Electrical Components, Cable

F H = XX F R x X EZ M HeE By
NO. Code name Chinese Description Q'ty

1 08020235 FRIZ Brake line 1

2 08020237 T4 Throttle cable 1

3 08020236 Al 4 28 Shift cable 2

4 08010113 F, 20 2% Leader cable 1

5 08010113-1 ) L 2 Vice-cable 1

6 09040004 =BT Fog Light 3

7 09030016 AT Left Turning Light(R.) 2

8 03990019 BEMNAT500%210 Right Turning Light(R.) 4

9 03990020 (P =) 24 Y A Taillight 1
10 00608009 AZEAT ST i Brake light Bulb 2

%25 0L




H25/FF% Electrical components, Switches

10

F H = L= "X FH M W= Ay
NO. Code name Chinese Description Q'ty
1 03030228 e Instrument Board 1

2 10050021 YIRS Light Indicator 1

3 10070005 eI Compound Horn 1

4 10080018 =N Lock 1
5 01020041 CM6321 4k Ff 2% CM6321 Relay 1
6 01020021 ok HH A Relay 1
7 01020016 =P & Igniter 1
8 01020022 R Ignition Coil 1

9 01020017 Gt Sk Rectifier 1
10 10050020 Wim R EIER Odometer 1
11 01020011 PR Flasher 1
12 10040020 ZE RN 2 Mileage Inductor 1
13 10010007 AR YT Dimmer Switch 1
14 10010021 KT FF o= Headlight Switch 1
15 10010002 I I\ - % Horn Switch 1

# 26 T




16 10010005 kT o Switch of Turning Light 1
17 10010006 R TR Caution Light Switch 1
¥o)/#$Y Steering system, Gear shift system

F H = XX F R R H= By
NO. Code name Chinese Description Q'ty

1 020300338 Hm sk GFERSL) | Steering Linkage (with Ball) 2

2 02010253 J7 AL E AR Redirector Fixed Plate 2

3 03030233 AR B S Shifter Plastic Part Assy 1

4 02990002 IVEERS Circlip 17 1

5 02030339 77 [F) & Redirector 1

6 02030078 J3TA5L: 502 Gimbal L:502 1

7 07020028 LGRS N Torsional Spring 1

8 02030077 7 ) 4[] 58 Steering Wheel Fixed Shaft 1

9 02010329 PR RGP [ 58 M ZHAE Shifter Dead Plate Assy 1
10 03030406 TES& Tool Box 1
11 06990029 RAFW (i HD Hand Shank 1
12 02010842 RRSAT H A gear lever assy 1
13 12020008 BB b E Iron Dust Cover Rocker Arm 1

¥ 2T W




14 12060022 BR3L (101, 2581 7F) Ball Joint (M10%*1.25) 2
15 190399 B[] R AFL - 280MM Steering Rod L: 280mm 2
SHFE/ B8 Fuel Tank, Wheel

F H = = "X FH M = FAfy

NO. Code name Chinese Description Q'ty

1 12020002-XP (B0 BB (48) Dust cover of the hub(48) 2

9 12020003-XP (44 ik 2 Dust Cover 48 (ABS) 4

3 190015 SRl Cycle Valve 4

4 06990005 BB E Rubber Sheath 28*55%500 4

5 09060011 Ja M Rearview Mirror 1

6 10060003 WA T Fuel tank Switch 1

7 05030011 THFE Fuel tank 1

8 10990005 HIf12N9-BS (37.3))  Battery 12V9A-BS(Vertical type) 1

9 06010007 HA21%7-10 Tyre(21%7-10) 2

10 06010008 B E22%10-10 Tyre(22*10-10) 2
02040208 (AR 4N (10%5.5) Steel Rim (10*5.5) 2

-
-

¥ 28 W




11

02040028-XP 2 Alloy Rim 10%*5.5 2
19 02040209 CIEMRO HXEE (10%8.0) Steel Rim (10*8.0) 2
02040030-XP ERH10%8. 0 Alloy Rim 10*8.0 2
13 12020004 REM B2 EM10  Dust Cover of the Rocker arm M10 2
14 06020013 WA GRATE) Crash Pad 4
15 05050004 A o5 Fuel Tank Cap 1
16 05050007 VEE Y] Filter Meshing 1
17 10040059 R Fuel Gauge 1
=R Shock
F H = P X &R R X B M W= L
NO. Code name Chinese Description Q'ty
1 07010039 HIRE Front Shock Absorber 2
2 07010038 Ja = Rear Shock Absorber 2
3 05020005 AL FIE B Sliding Rail (for the seat) 1
4 02030056 77 1A% (300) Steering Wheel 1
5 04990002 FRZE CHM Hand Brake 1

%29 T




6 02040159 526530 Chain530 5271

7 02040160 530%E 2k 8k Chain master 530 1

M/ HAth  Seat

-«-.-4.

3] - 1
|
% v 13
F H = X # R =R HE
NO. Code name Chinese Description Q'ty| ¥
1 03030231 oS & Electric box 1

%30




2 01040012 IR Air Filter 1
3 03030230 Je S e (15000 %) Rear Fender 2
4 03030036 (D FRAIR 430185 Front Fender(430*185) 2
5 09050001 T RICH Reflector 2
6 06990001 e Secondary filter 1
7 12010007 THE 8. 8 Tubing clamp 8.8 4
8 06030002 VR 4. 5%8. 5 Gasoline pipe(4.5%8.5) 34cm
9 05020002 ZAyr Gy g Safety Belt(with Bolt) 2
10 05010016 JEE (FE) Seat (L.) 1
11 05020017 JER D) Seat (R.) 1
12 190098 JEIL Filter Foam 1
13 05010068 BT (/) Rear Seat 2
2%l Disc Brake
F H = h XX & R R X AW HE L

&

31 W




NO. Code name Chinese Description Q'ty
04010090 T A L Disc Brake Assy 1
1 190035 AR B (R Brake Master Pump 1
2 190025 T 5 TF % Brake indicator Light Switch 1
3 190018 [F5NAG /E 2% Left Brake Caliper 1
4 190020 05 LI = Machnic Caliper 1
5 190019 [ JRAGA 22 Right Brake caliper 1
6 190387 B AEHI B 840mm Front Brake Line(L.) 1
7 JGHIBIIHE  mm Rear Brake Line 1
8 190388 A # 20 1100mm Front Brake Line(R.) 1
9 B4 5 2 Spring 5
10 o EEE Sliding fixing Sleeve 6
11 LR/ R E Special bolt 6
12 190196 THAT & 52 14 Fixed part of the Mandril 1
13 190197 THAFMS*70 Cis LEEEE) Knock out Pin 2
14 12990004 Tl A A7 2 Pipeline Clamp 6

15 190010 FO35 B8 ¥ F Brake Pad F 035 1£F

16 190009 F18ABEYE Brake Pad F18A 24

BEZETE Tools Kit

¥ 32 W




F H = XX # R R X H M H=E L
NO. Code name Chinese Description Q'ty

A bEZE T R Tools 1

| 16010005 JFO4R T 12-14 Open Spanner(12-14) 1

2 16010004 H 04 F8-10 Open Spanner(8-10) 1

3 16010006 XL WE 22 T ] Dual-Purpose Screwdriver 1

4 16010007 KALFEEES=16 Spark Plug Box Spanner(S=16) 1

5 16010002 A 7S F P F-6mm Socket Head Wrench(6mm) 1

6 16010001 A 7S A F-5mm Socket Head Wrench(5mm) 1

AU T B BN ZE P B AAE Gmi e R I S e, NI E B 2R 2k 4w b, 2017-03-24

% 33 W




